
Life Cycle Assessment and Cost Analysis of Mixed Wastewater and 
Graywater Distributed Treatment for Non-Potable Reuse in San 
Francisco 
Ben Morelli1, Sarah Cashman2, Cissy Ma3, Jay Garland4, Diana Bless5, and Michael Jahne6 

1Eastern Research Group, Lexington, Massachusetts USA 
2 Eastern Research Group, Lexington, Massachusetts USA 
3United States Environmental Protection Agency, Center for Environmental Solutions and 
Emergency Response, Cincinnati, Ohio USA 
4United States Environmental Protection Agency, Center for Environmental Solutions and 
Emergency Response, Ohio USA 
5 United States Environmental Protection Agency, Center for Environmental Solutions and 
Emergency Response, Cincinnati, Ohio USA 
6 United States Environmental Protection Agency, Center for Environmental Solutions and 
Emergency Response, Cincinnati, Ohio USA 
1Email: Ben.Morelli@erg.com 
2Email: Sarah.Cashman@erg.com 
3Email: Ma.Cissy@epa.gov 
4Email: Garland.Jay@epa.gov 
5Email: Bless.Diana@epa.gov 
6Email: Jahne.Michael@epa.gov 
 

ABSTRACT 

This research uses life cycle assessment (LCA) and life cycle cost assessment (LCCA) to 
evaluate three wastewater treatment technologies for decentralized, building scale treatment of 
mixed wastewater and graywater for non-potable reuse (NPR). The study develops life cycle 
inventory data for aerobic membrane bioreactors (AeMBR), anaerobic membrane bioreactors 
(AnMBR), and recirculating vertical flow wetlands (RVFW), and compares environmental 
impacts and costs based on wastewater generation and treatment. The study compares results 
across three reuse scenarios, that vary the quantity of treated wastewater and graywater that can 
be used on-site for NPR, thereby displacing potable water production. Study results show that 
there are environmental benefits to matching the supply of treated wastewater or graywater to 
water demand for NPR. The AeMBR treatment process demonstrates the lowest environmental 
impacts and life cycle costs among the three treatment systems. 

KEYWORDS 

Non-potable reuse (NPR), decentralized treatment, life cycle assessment (LCA), life cycle cost 
assessment (LCCA), aerobic membrane bioreactor (AeMBR), anaerobic membrane bioreactor 
(AnMBR), recirculating vertical flow wetland (RVFW), mixed wastewater, graywater, thermal 
recovery 

 

 

mailto:Ben.Morelli@erg.com
mailto:Sarah.Cashman@erg.com
mailto:Ma.Cissy@epa.gov
mailto:Garland.Jay@epa.gov
mailto:Bless.Diana@epa.gov
mailto:Jahne.Michael@epa.gov


INTRODUCTION & BACKGROUND 

Water scarcity, aging infrastructure, city ordinances, and sustainability goals are pushing many 
industries, communities, and building project developers to explore alternative water resources 
for reuse, such as municipal wastewater, industry process water, stormwater, and cooling water. 
In the U.S., it was estimated that of the 33 billion gallons a day of treated municipal wastewater, 
only 7 percent is currently reused (Rauch-Williams et al., 2018). This is an untapped resource 
and demonstrates significant potential. The development of a National Water Reuse Action Plan 
is being facilitated by the U.S. Environmental Protection Agency (U.S. EPA) along with federal, 
state, tribal, and water sector stakeholders (U.S. EPA, 2019). More actions are called for to 
increase acceptance and use of safe and affordable reused water. This work is a part of the U.S. 
EPA’s Safe and Sustainable Water Resources (SSWR) National Research Program. The research 
adopts integrated metrics and tools to identify the next generation of water and wastewater best 
practices using holistic, systems approaches. As part of the larger efforts, U.S. EPA is exploring 
the concepts of water resource recovery facilities (WRRF) including decentralization, energy and 
nutrient recovery, and water reuse to achieve sustainability goals. This study examines the 
environmental and cost implications of several mixed wastewater or graywater treatment 
configurations for decentralized, mixed-use building scale non-potable reuse (NPR) projects. 

In this analysis life cycle assessment (LCA) and life cycle cost assessment (LCCA) 
methodologies were specifically applied to several wastewater and graywater treatment 
configurations in an urban case-study that examines building scale on-site wastewater treatment 
systems in San Francisco. San Francisco is moving aggressively forward with implementation of 
NPR reuse (SPFUC, n.d.), and considering a suite of environmental and economic metrics will 
help project developers and the community meet a complex set of goals.  

The study developed extensive life cycle inventory (LCI) data for aerobic membrane bioreactors 
(AeMBRs), anaerobic membrane bioreactors (AnMBRs), and recirculating vertical flow 
wetlands (RVFWs) treating both mixed wastewater and graywater for NPR. The analysis 
showcased an integrated assessment framework to evaluate next generation water systems on the 
horizon and explores the sustainability trade-offs in NPR from a holistic perspective. The study 
results provide critical insights into system performance characteristics needed before informed 
decisions can be made for any community to transition towards the adoption of such innovative 
technologies and the decentralization concept. While the study was conducted in the context of 
San Francisco, data developed can be adapted in future research steps for other urban 
communities across the U.S. 

METHODOLOGY 

Study Scope 

LCA studies are based on the definition of a functional unit, which provides the basis of 
comparison for the analysis. This paper presents LCA results using two separate functional units. 
Summary LCA results for all impact categories are presented using a functional unit of treatment 
of one cubic meter of either municipal wastewater or graywater. Detailed results for global 
warming potential (GWP), cumulative energy demand (CED) and life cycle costs are presented 
based on a functional unit of one cubic meter of wastewater generation at the building site. The 
first formulation of the functional unit focuses interpretation on the on-site wastewater treatment 



processes, holding the volume of water treated (1 m3) constant. The second formulation of the 
functional unit expands the system boundaries to include centralized treatment of solids and the 
blackwater fraction of wastewater in the case of graywater systems allowing direct comparison 
of results for mixed wastewater and graywater systems. Both functional units are dependent on 
the influent and flowrate characteristics listed in Table 1. Table 1 compares influent quality to 
target effluent quality criteria intended for unrestricted urban reuse (U.S. EPA, 2012). The 
definition of graywater used in this study includes bathroom faucets, showers, baths, and laundry 
machines (Sharvelle et al., 2013). Water from kitchen sinks and dishwashers contributes to 
blackwater flows. 

Table 1. Building Characteristics, Mixed Wastewater and Graywater Influent 
Characteristics, and Target Effluent Quality 

Water Quality Characteristics Influent Values Target Effluent 
Quality 

Mixed WW Separated GW Both 

Characteristic Unit 

Medium 
Strength 

(Building & 
District) 

Low Pollutant 
Load with 
Laundry 

Effluent Quality 
for Unrestricted 

Urban Use 

Total Wastewater Flowrate m3/day 95 (0.025 mgd) 

N/A 
Treated Water Volume m3/day 95 (0.025 mgd) 61 (0.016 mgd) 
Building Floor Area m2 35,000 (380,000 ft2) 
Residential Occupants count 520 
Office Workers count 590 
Suspended Solids mg/L 220 94 <5 
Volatile Solids % 80 47 - 
cBOD5 mg/L 200 170 - 
BOD5 mg/L 240 190 <10 
Soluble BOD5 mg/L 140 120 - 
Soluble cBOD5 mg/L 120 100 - 
COD mg/L 510 330 - 
Soluble COD mg/L 200 150 - 
TKN mg N/L 35 8.5 - 
Soluble TKN mg N/L 21 6.9 - 
Ammonia mg N/L 20 1.9 - 
Total Phosphorus mg P/L 5.6 1.1 - 
Nitrite mg N/L - - - 
Nitrate mg N/L - 0.64 - 
Average Summer deg C 23 30 - 
Average Winter deg C 23 30 - 
Chlorine Residual mg/L N/A N/A 0.5-2.5 

The analysis was performed for three separate wastewater treatment systems, AeMBR, AnMBR, 
and RVFW, designed to treat mixed wastewater and graywater for a hypothetical mixed-use 
building in downtown San Francisco. Table 1 lists the basic features of the building and the 
associated mixed wastewater and graywater flowrates. The building is 19 stories tall and has a 
total floor area of 35,000 m2 (380,000 ft2). Seventy percent of the building’s total floor area is 
dedicated to residential units and associated common areas, providing housing for an estimated 



520 persons. The remaining 30 percent of floor area is dedicated to commercial businesses 
employing an estimated 590 office workers.  

Per capita generation of mixed wastewater was modeled as 136 liters per day (lpd) [35.8 gallons 
per day (gpd)], which is approximately 70 percent of the national average of 197 lpd (52 gpd) 
(DeOreo et al., 2016). This wastewater generation rate reflects the focus on water conservation in 
new developments in the San Francisco region. This level of water use can be compared to a 
high-efficiency water use estimate of 153 lpd (40.5 gpd) (DeOreo et al., 2016). Each office 
worker was assumed to generate 43 lpd (11.3 gpd) of wastewater (Schoen et al., 2018). 

Seventy-two percent of residential indoor water use is associated with fixtures that generate 
graywater, with the remaining 28 percent contributing to blackwater flows (DeOreo et al., 2016). 
A larger fraction, 63 percent, of indoor commercial water use was assumed to be associated with 
blackwater flows based on survey results from four commercial office buildings (Dziegielewski 
et al., 2000). Life cycle inventory data were developed for the three on-site wastewater treatment 
systems capable of processing the quantity of mixed wastewater or graywater listed in Table 1. 
All treatment configurations were developed to ensure that guidelines for indoor NPR were met 
(Sharvelle et al., 2017). The building-scale treatment systems are transitional solutions that are 
connected to the centralized sewer system for disposal and treatment of primary and waste 
activated sludge. Figure 1 presents a system diagram that defines the boundaries of the modeled 
systems.  

 
Figure 1. System Diagram Showing the Basic Layout of On-site Treatment Processes and 
Integration with the Mixed-Use Building. 



The analysis considers three scenarios related to the quantity of mixed wastewater or graywater 
that is used for on-site NPR applications, both to assess the sensitivity of results to on-site reuse 
potential and to represent uncertainty regarding the quantity of water that can be reused on-site. 
Reuse water was assumed to replace potable drinking water, thereby limiting the quantity of 
water extracted by the local utility and avoiding the environmental burdens of treating water to 
potable quality. Environmental burdens of electricity use and water loss associated with 
distributing the potable water from the centralized facility to the building are also displaced. 

The avoided burdens of potable treatment were based on LCI data for the Greater Cincinnati 
Water Works (GCWW) Richard Miller Treatment Plant (Cashman et al., 2014). LCI data were 
adjusted to reflect San Francisco drinking water treatment processes and the background 
electrical grid (Presidio Trust, 2016). Modeled drinking water treatment processes include: 
source water acquisition, flocculation, sedimentation, conditioning, UV disinfection, 
fluoridation, and chlorination. The model includes a 19% loss of incoming potable water during 
treatment and distribution, which leads to additional water demand. Electricity consumption 
during distribution was estimated using the median of reported distribution energy requirements 
from the literature (EPRI, 1996; IAMU, 2002; Hutson et al., 2004; Lundie et al., 2004; Carlson 
and Walburger, 2007; Lassaux et al., 2007; DeMonsabert et al., 2008; Maas, 2009; Amores et al., 
2013). Estimation of environmental impacts associated with electricity consumption throughout 
the analysis was based on the 2016 California electrical grid mix.  

Table 2 provides details on wastewater generation and on-site reuse potential for the three reuse 
scenarios. The low and high reuse scenarios were generated based on a range of estimates for 
irrigation water consumption and the fraction of total indoor water use attributable to toilet 
flushing and laundry water. The high reuse scenario was based on (Tchobanoglous et al., 2014), 
which estimates that 28 and 23 percent of indoor water use is attributable to toilet flushing and 
laundry water, respectively. Irrigation water consumption in the high reuse scenario was based 
on water use factors of 139 liters per square meter (3.4 gal/ft2) and 244 liters per square meter (6 
gal/ft2) for residential and commercial building area, respectively (Refocus, 2015). The low reuse 
scenario values were based on (Sharvelle et al., 2013), which estimates that 15 and 11 percent of 
indoor water use is attributable to toilet flushing and laundry water, respectively. Irrigation water 
consumption in the low reuse scenario was based on California’s Water Budget Workbook, 
version 1.01 (CDWR, 2010). The full reuse scenario assumes a hypothetical 100% reuse 
potential, but does not allocate usage to specific functions. Full utilization of treated wastewater 
could be feasible if buildings are able to share treated water with adjacent buildings or buildings 
with larger surface areas for irrigation. 



Table 2. Water Reuse Scenarios. 

Wastewater Scenario1 Low 
Reuse 

High 
Reuse 

Full 
Reuse 

Wastewater Generation (m3/year) Mixed WW 34,600 
Graywater 22,100 

On-site Reuse (m3 year) Indoor Non-potable 9,460 18,500 N/A2 Irrigation 2,270 6,060 
Fraction of Mixed WW Reused On-site  35% 72% 100% 
Fraction of Graywater Reused On-site 55% 100% 100% 

1 Values in the table have been rounded to three significant figures. 
2 The full reuse scenario assumes a hypothetical 100% reuse potential, but does not allocate 
usage to specific functions.  

The LCI and cost analysis includes additional building materials required for the plumbing 
networks associated with distribution of reuse water and graywater collection, where applicable. 
Piping networks that are required regardless of water source or type were excluded from the 
system boundary as they will not affect the comparison among treatment options. Electricity 
consumption required to pump recycled water throughout the building was also included in the 
inventory. Electricity estimates are based on the differential increase in energy required to pump 
NPR water instead of potable water. The potable water system has an assumed system pressure 
of 586 kPa (85 psi) at the street connection. Table 3 lists material and energy LCI values 
associated with distribution of recycled water within the building.  

Values are presented in Table 3 per cubic meter of wastewater or graywater treated. Due to the 
nature of the reuse scenarios the fraction of treated wastewater or graywater that can be reused 
on-site is not the same for wastewater and graywater, as displayed in Table 2. This difference 
should be considered when attempting to use or interpret the study results.  

All treatment systems are connected to the centralized sewer for disposal of sludge and the 
blackwater portion of generated wastewater, in the case of graywater treatment systems. When 
the functional unit is expressed as a cubic meter of wastewater generated, the burdens of 
centralized treatment are included within the system boundary to allow a direct comparison 
between graywater and mixed wastewater treatment systems. The centralized wastewater 
treatment facility was modeled as a conventional activated sludge treatment plant, which is 
similar to San Francisco’s treatment system. The LCI also models anaerobic digestion of solids 
and energy recovery for the generated biogas using a combined heat and power system. 